Suggestions for Approaching 

To Obtain a Script for LDN

Once you have made an informed decision to attempt to obtain an LDN prescription from your Neurologist or General Practitioner, review the following documents:

1. READ the “Patient’s Folder”, which can be found at:


http://www.larrygc.com/ldn/ldnpatientguide.doc
2. PRINT the “Doctor’s Folder”, which can be found at:


http://www.larrygc.com/ldn/ldndoctorsfolder.pdf
3. APPROACH the doctor/Neuro with the idea of LDN for “symptom improvement”.

· If you are wanting to go off existing treatment (Interferons), fully discuss the reasons why you intend to go off this treatment (with or without LDN).
· If you are currently using Copaxone, you advise that Copaxone can be combined with LDN.

· If you are not on any other treatments, approach the idea of LDN by saying “you are not on anything anyway, so what it there to lose?”

4. ASK the doctor/Neuro if you can leave the information contained in the “Doctor’s Folder” for him/her to look at, and ask if they will do their own research into the benefits of LDN?
5. ASK that you may schedule another appointment, maybe in a few weeks to a month, to further discuss LDN with the doctor. 

Be firm, but DO NOT BE IMPATIENT as this will make the doctor feel that you are making an irrational decision.

6. When you go back to the doctor, come prepared with the “Risk Assessment” letter & report, as well as the NAME of an alternative doctor that will prescribe LDN for you.  

The list of alternative doctors, that will most likely prescribe LDN, can be found in the attached website:

 http://www.lef.org/doctors/directoryofdoctors01.html
[Click on USA (or Canada...) . . . many of these doctors will prescribe LDN . . . but if you end up going this route, it is CRITICAL that they also agree to have the prescription filled at the pharmacy of your choice.  The filler used is very important] 
7. When discussing LDN with your doctor:
· Be assertive & humble, but not AGGRESSIVE!  
· Ask him/her if they had a chance to personally research LDN, and what their opinion is on this alternative therapy

· LISTEN attentively to the doctor’s response.
· If the feedback is negative, tell them that you have done a lot more research on the risks and side-effects, and re-iterate that you fully intend to get LDN from some source.
·  Advise that you have located the name of a local alternative doctor that will prescribe it, and that you are aware that it is obtainable from Mexico without a prescription.

· Advise that you would prefer to obtain this prescription from him/her, as your primary caregiver, so that all your medical needs are covered by one practitioner.
· ASK if you can leave them with a “Risk Assessment” paper that you have prepared, and if he/she would consider scheduling another appointment to discuss this again in the near future.

8. If all else fails, move to Plan B: Neuro ( Doctor ( Alternative Doctor ( Mexico.
YOU HAVE THE OBLIGATION TO RESEARCH AND THE RIGHT TO CHOOSE THE BEST CARE FOR YOUR BODY.  ANY DOCTOR CAN LEGALLY PRESCRIBE LDN FOR YOU.  

DO NOT LET HIM/HER MAKE YOU FEEL INFERIOR . . .!!

NOTE: Replace the red highlighted phrases in the below letter in order to customize the letter for your doctor.

GOOD LUCK!

FULL NAME

Street address

City, Province/State

Postal/Zip code
Phone: (area code) number
(Date)
Dear Dr. (Name),

I have prepared a report for your perusal, which includes the points I have considered regarding the use of Low Dose Naltrexone for the treatment of my Multiple Sclerosis symptoms. 
I have reviewed the NMSS “Danger Signals” regarding the use of alternative therapies, and considered the following factors:  

1.  Whether the promoter of LDN:
· suggests the treatment is a “cure” for MS.  

· makes a patient pay in advance.
· does not want to work with the patients medical doctor.
· claims there is a medical or scientific conspiracy against them.  Uses advertising which includes of testimonials from “satisfied customers” (often identified only by initials or first names). 

2.  Whether LDN is:
· available from only one source or works by a “secret” formula? 

· promoted by: 

· telephone solicitation, direct mail, or the Internet 

· a TV infomercial that uses a talk-show format 

· newspaper ads designed to look like news articles 

· a salesperson working for a multilevel marketing organization (known as “pyramid marketing”).
Naltrexone, in its much higher (50mg x 3) dose, is FDA approved and has been in the market for many years.  The main proponents of LDN are not involved in selling the remedy; therefore there is no profit motive for them.  Rather, they are the individual MS patients who have found benefit, and who have spread the word due to their own conviction about LDN.  Hence, I have determined that none of the above “Danger Signals” are relevant in the distribution of LDN.
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I have evaluated the following applicable NMSS “Look before you Leap” considerations; 
· Unsupervised therapy can be very dangerous.  Discuss the alternative therapy with your doctor and obtain his views on the risks, benefits, side effects, and potential interactions with medications you are currently taking. 

· Don’t make your decision in a vacuum. Contact a variety of sources to get reliable, objective information about any therapy you are considering. Talk to people who have used the treatment about its advantages, disadvantages, risks, side effects, costs, and the results they got from it. Be sure to track down these people yourself. 
· Investigate the background of any treatment provider. Find out about the person’s philosophy, training, and credentials. In particular, determine how much experience this person has had treating people with MS.   
I have also considered the following NMSS “Proceed with Caution” warnings:
· Do not abandon your conventional therapy.   Only use alternative therapy in addition to, not in place of, your current treatment.  (take out if not accurate)
· Keep your doctor up to date. Tell your doctor about all the therapies you are using. 

· Document your experience. Keep a detailed log of your experience, which will help keep your doctor informed about how you are responding to the treatment. Record what you took or did, and what changes you observed.   
· Remain open-minded but skeptical. Remember, every alternative treatment is suspect until proven safe and effective
I have personally contacted many people who are currently on LDN.  I have followed some people’s progress, from the point at which they were trying to get a prescription for LDN, right through to their most recent MRI’s. 

I have watched the NMSS recently reverse their position on LDN and MS, who as of Apr, 2005, are now stating the following:

“We look forward to seeing published results from the clinical trial of LDN in Crohn's disease and hope that research studies will be conducted in EAE (the animal model of MS) and in MS. As stated on the National MS Society Web site, the Society is open to considering any high quality and relevant research protocol. Any agent that has the potential to safely and effectively treat MS is of interest to the Society. We encourage those researchers and clinicians who believe there are significant benefits to LDN for people with MS to propose and undertake the studies that are required by the dictates of good scientific investigation and also required by regulatory authorities.”
I am also aware of a joint resolution proposed in the State of Vermont, urging the FDA and NMSS to study the efficacy of LDN as a MS medication.
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Attached is a “LDN Risk Assessment” document which includes details on:
· The cost

· What the treatment involves; compounding & pharmacy recommendations.

· How it is meant to work; dosage recommendations.

· Warnings, Risks & side effects; including drug interactions.

· Published Naltrexone information; high 50 mg dose

I feel I have made a very informed decision to start on the LDN and would appreciate if you could read information I have supplied.  
It is my intension to obtain LDN, and U would prefer to obtain this prescription from you as my primary caregiver.  
 Sincerely,
(signature)
Full Name
LOW DOSE Naltrexone (LDN) Risk Assessment
What is Naltrexone? 

Naltrexone was approved by the FDA in 1984, for the purpose of helping heroin, opium or alcohol addicts, by blocking the effect of such drugs.  By blocking opioid receptors, Naltrexone also blocks the reaction of the opioid hormones that our brain and adrenal glands produce; bet-endorphin and enkephalins.   Dosage for this usage is between 50mg – 150mg per day.

Naltrexone, was originally manufactured by DuPont under the brand name ReVia.  It is now sold by Mallinckrodt as Depade and by Barr Laboratories under the generic name Naltrexone. 

In the 1985, a New York Neurologist named Dr. Bernard Bahari (still practicing), found that autoimmune disease patients he was treating often showed prompt control of disease activity while taking LDN.  Low Dose Naltrexone is said to boost the immune system, activating the body’s own natural defenses.  

How do I obtain it and what will it cost?
A physician would need to provide a prescription for Naltrexone, after deciding that LDN appears appropriate for a patient. 
The price of LDN ranges from $10 - $40 per month.  This cost may, or may not, be covered by insurance carriers.
Can a doctor legally prescribe LDN? 

Yes.  While it is illegal for a pharmaceutical company to market or promote a drug for use other than that approved by the FDA, it is NOT illegal for a physician to prescribe an FDA-approved drug for a non-FDA-approved use.  (Neurontin, for example, was approved by the FDA in 1993 for the treatment of epilepsy, yet it is routinely prescribed for the off-label treatment of MS symptoms.)

What is the best dosage of LDN and when should it be taken? 

For an adult, who is NOT significantly below the normal weight range, the optimal dose of LDN is 4.5mg.  
Due to the rhythms of the body’s production of master hormones, LDN is best taken at bedtime, between the hours of 9pm - 3am.   An alarm may be set to take it at the correct time.
NOTE:  People with MS that has led to muscle spasms, are advised to begin treatment with just 3mg daily, and to maintain that dosage.
If I have to work on a night shift, for example from midnight to 8a.m., at what time should I take my LDN? 

Continue to take LDN as recommended above; i.e., between 9pm and 3am.  This relates to the fact that the endorphins for each day are always produced in the pre-dawn hours, regardless of the hours when one is awake or sleeping.
How will I know when I am at the correct dosage? 

Although the optimal dose of LDN is 4.5mg, one may choose to start with 1.75 – 3.0mg, and increase the dose as early as the following month.
After commencing on the medication, at any dose, the side effects should subside within 1 – 2 weeks.  If the dosage proves difficult after a few weeks, reduce the dosage. 
NOTE: If using compounded capsules, it may prove worthwhile to obtain a prescription for 1.5mg dosage capsules so that the dosage may be increased in that increment.
Can I have my LDN prescription filled at any pharmacy? 

Low Dose Naltrexone prescriptions are generally filled at a compounding pharmacy.  The pharmacist uses either generic Naltrexone 50mg tablets or bulk Naltrexone powder to prepare the LDN capsules. 
Under no circumstances should one accept a preparation of "long-acting" or "slow release" (SR) timed release form Naltrexone.
· IMPORTANT: Fill the Rx at a compounding pharmacy that has a reputation for consistent reliability in the quality of the LDN it delivers.
Is there a list of Pharmacies that are recognized sources of LDN?

	Irmat Pharmacy, New York, NY 
	  (212) 685-0500 

	Gideon's Drugs, New York, NY 
	  (212) 575-6868 

	The Medicine Shoppe, Canandaigua, NY 
	  (800) 396-9970 

	Skip's Pharmacy, Boca Raton, FL 
	  (800) 553-7429 

	Smith's Pharmacy, Toronto, Canada 
	  (800) 361-6624 


What are the preferred compounding filler options? 
Unless the low dose of Naltrexone is in an unaltered form, which permits it to reach a prompt "spike" in the blood stream, its therapeutic effects may be inhibited.
· Lactose is the original formula filler and the one that Dr. Bahari recommends, unless the patient is lactose intolerant.
· Avicel (microcrystalline cellulose) can be used unless a patient is allergic to cellulose, in which case it may cause nausea.
· Acidophilus is good option, and helpful for those with stomach irritations.
· Calcium Carbonate is often used because it is inexpensive to manufacture, and causes few sensitivity issues.  However it can be compact too tightly in the capsule, causing the medication to become sustained or slow-release.  Some patients roll the capsules in their fingers to loosen the powder inside 

Note: If your compounder grinds down the "Revia" tablets, then there is already Lactose (among other fillers) in the tablets.  The purest (best) form of  Naltrexone is the powder, combined with a fast-release fillers. 
Are there other ways to administer LDN?
In about 1 out of 50 patients, the patient will experience ongoing sleep disturbance. In this case, Dr. Bihari recommends that the pharmacy make up a 100 ml solution containing naltrexone in distilled water at a concentration of 1 mg/ml. The patient is told to take 1 to 1 1/2 ml. at bedtime - possibly working up to 2 ml. (2 mg).
Rarely, a pharmacist may opt to supply Naltrexone as a solution, in distilled water, with 1 mg per ml dispensed with a 5ml medicine dropper. 
Liquid LDN can also be made with Naltrexone pills. 1 pill = 50 mg + 50 ml distilled water or acidic fruit juices (not grapefruit juice) then let dissolve by shaking.  Take either 1.5ml, 3.0ml, or 4.5 ml, as prescribed.
Note: If LDN is used in a liquid form, it is important to keep it refrigerated.   Liquid LDN is  best prepared as ‘fresh’ solution, as often as possible, due to it’s limited shelf life in liquid form. 
Can LDN be taken with other medications such as tranquilizers or chemotherapy? How about interactions with alcohol? 

LDN can be taken along with any other medication or substance, so long as it is not narcotic-containing.  Naltrexone is a pure opioid antagonist and it will block the action of narcotics. Some examples of narcotic-containing drugs are Ultram, morphine, Percocet, Duragesic patch and any codeine-containing medication.  The effect of LDN leaves the system within 18 hours.
Steroids would counteract the effects of LDN, and so should not be combined.  
LDN may be taken with Copaxone, but is not recommended with Avonex, Betaseron, or Rebif.  The reason is that the effects of LDN with glatiramer acetate (Copaxone) are synergistic, or at least not antagonistic, whereas the interferons are immunosuppressant and LDN is a stimulant. 
Naltrexone does not cause unpleasant or dangerous reactions with alcohol.  LDN should probably not be taken during pregnancy or while nursing.
Note:  As Naltrexone will block the actions of narcotics & codeine, it is advised for patients to carry a medical alert card advising that they are using LDN.
What are some possible side-effects from LDN? 

By all accounts, there are virtually no significant side-effects from LDN.  LDN Patients say they are largely unaware of being on medication. 
Sleep disturbance and vivid dreams occur with less than 2% of new users.  If this side-effect persists longer than 10 -14 days, then the dose may be decreased.   

Stiffness may be a perceived side-effect (the body is waking up to sensations).  Massaging and stretching will help.  Occasionally patients may experience UTI’s, slight headaches, or low grade fever, but these initial side-effects should subside within 1 – 2 weeks.   
20% of people with MS will experience worse spasticity on LDN. 

How do I know if LDN is working? 

Around 2/3 of MS patients report some symptomatic improvement within a few days.  Often  symptom improvement is reported in neuromuscular spasm and fatigue,  although many patients have also seen improvements in various other symptoms, including; spasticity pain, bladder control, energy/fatigue level. 
Patients in the middle of an acute relapse when they have started LDN have generally shown rapid resolution of the attack. 
LDN should not be evaluated for effectiveness until after 7 – 9 months of usage (to realize full benefit of this therapy), unless complications or side-effects require otherwise.
Published Information 
on Naltrexone, 50mg
Who should not take HIGH DOSE naltrexone?
People who:

· are currently using heroin or narcotic pain killers. 

· have active hepatitis or liver failure (Naltrexone can cause liver damage when taken in excessive doses)

· have kidney damage 

What are the side effects of HIGH DOSE naltrexone?
· The most common side effect is nausea. Some people have reported difficulty in sleep anxiety, nervousness, abdominal pain/cramps, vomiting, low energy, joint and muscle pain and headache. Many of these effects are mild and disappear with time.
What happens if you take narcotics while using HIGH DOSE naltrexone?
If you take narcotics including heroin in small doses, you may not feel any effects because they will be blocked by naltrexone. However, if you take large doses of narcotics to overcome naltrexone, you may die or be seriously injured.
Special precautions 

· Naltrexone will block the effects of narcotics including codeine in cough or pain preparations. 

· Patients on naltrexone should carry a wallet card to alert physicians and other emergency health-care providers to instruct them on pain management. 

Is HIGH DOSE naltrexone addictive?
No. It is not habit-forming, people do not feel high or down, it does not cause physical dependence and there are no withdrawal effects after ending naltrexone treatment

	Drug Guide 
Information on prescription and over-the-counter medications, including side effects and interactions.
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 high dose naltrexone (50mg)
Pronunciation:
nal TREX own

Brand:
ReVia

What is naltrexone?

Naltrexone is an opioid antagonist. Naltrexone blocks the effects of narcotic drugs and alcohol. Naltrexone blocks the "high" that is achieved by use of these substances

Naltrexone is used in the treatment of narcotic drug or alcohol addiction.

Naltrexone may also be used for purposes other than those listed here.

What should I discuss with my health care provider before taking HDN?

Before taking naltrexone, talk to your doctor if you

· have used alcohol or a narcotic drug within the past 7-10 days; 

· have drug or alcohol withdrawal symptoms; 

· have kidney disease; or 

· have liver disease.

You may not be able to take naltrexone, or you may require a dosage adjustment or special monitoring during treatment.

Naltrexone is in the FDA pregnancy category C. This means that it is not known whether naltrexone will be harmful to an unborn baby. Do not take naltrexone without first talking to your doctor if you are pregnant or could become pregnant during treatment.

It is not known whether naltrexone passes into breast milk. Do not take naltrexone without first talking to your doctor if you are breast-feeding a baby.

How should I take HDN?

Take naltrexone exactly as directed by your doctor. If you do not understand these directions, ask your pharmacist, nurse, or doctor to explain them to you.

Take each oral dose with a full glass of water.

Take naltrexone with food to decrease stomach upset.

It is important to take naltrexone regularly to get the most benefit.

Your healthcare provider may recommend that naltrexone be administered by a family member, friend, or healthcare provider to ensure compliance with the treatment.

Additional forms of counseling and/or monitoring may be recommended during treatment with naltrexone.

Store naltrexone at room temperature away from moisture and heat.

What happens if I miss a dose?

Take the missed dose as soon as you remember. If it is almost time for the next dose, skip the missed dose and take only the next regularly scheduled dose. Do not take a double dose of the medication.

What happens if I overdose?

Seek emergency medical attention if an overdose of naltrexone is suspected.

Symptoms of a naltrexone overdose may be harmful.

What should I avoid while using HDN?

Use caution when driving, operating machinery, or performing other hazardous activities. Naltrexone may cause dizziness. If you experience dizziness, avoid these activities.

Do not take any prescription or over-the-counter medicine to treat a cold, cough, pain, or diarrhea while taking naltrexone without first talking to your doctor. These medicines may contain narcotics or alcohol.

Do not use narcotic drugs or alcohol while taking naltrexone. Never try to overcome the effects of the medication by taking large doses of narcotic drugs or alcohol. Doing so could result in dangerous effects, including coma and death.
What are the possible side effects of HDN?

If you experience any of the following serious side effects, stop taking naltrexone and seek emergency medical attention or contact your doctor immediately:

· an allergic reaction (difficulty breathing; closing of the throat; swelling of the lips, tongue, or face; or hives); 

· blurred vision or eye problems; 

· fast heartbeats; 

· mood changes, hallucinations, or confusion; 

· abdominal pain, pale colored stools, dark colored urine, or yellowing of the skin or eyes (may indicate liver problems); 

· earache or ringing in the ears; 

· skin rash or itching; or 

· difficulty breathing.

Other, less serious side effects may be more likely to occur. Continue to take naltrexone and talk to your doctor if you experience

· anxiety, nervousness, or restlessness; 

· irritability; 

· dizziness or lightheadedness; 

· nausea, vomiting, or diarrhea; 

· decreased appetite; 

· increased thirst; 

· muscle or joint aches; 

· weakness or tiredness; 

· insomnia; or 

· sexual problems.

Side effects other than those listed here may also occur. Talk to your doctor about any side effect that seems unusual or that is especially bothersome.

What other drugs will affect HDN?

Do not take naltrexone with any of the following drugs without first talking to your doctor:

· disulfiram (Antabuse); 

· thioridazine (Mellaril); 

· buprenorphine (Buprenex, Subutrex); 

· codeine (Tylenol with Codeine, others); 

· hydrocodone (Lorcet, Lortab, Vicodin, Vicoprofen, others); 

· hydromorphone (Dilaudid); 

· levorphanol (Levo-Dromoran); 

· meperidine (Demerol); 

· methadone (Dolophine, Methadose); 

· morphine (Kadian, MS Contin, MSIR, OMS, Roxanol, Oramorph SR, others); 

· oxycodone (M-Oxy, OxyContin, OxyIR, Roxicodone, Percocet, Percodan, others); 

· oxymorphone (Numorphan); or 

· propoxyphene (Darvon, Darvocet, others).

Taking naltrexone may be dangerous or cause side effects if taken with any of the medicines listed above.

Do not take any prescription or over-the-counter medicine to treat a cold, cough, pain, or diarrhea while taking naltrexone without first talking to your doctor. These medicines may contain narcotics or alcohol.

Drugs other than those listed here may also interact with naltrexone. Talk to your healthcare provider before taking any other prescription or over-the-counter medicines, including vitamins, minerals, and herbal products.

Where can I get more information?

Your pharmacist has additional information about naltrexone written for health professionals that you may read.

What does my medication look like?

Naltrexone is available with a prescription under the brand name ReVia. Other brand or generic formulations may also be available. Ask your pharmacist any questions you have about this medication, especially if it is new to you.

· ReVia 50 mg-round, white tablets

Remember, keep this and all other medicines out of the reach of children, never share your medicines with others, and use this medication only for the indication prescribed
Every effort has been made to ensure that the information provided by Cerner Multum, Inc. ('Multum') is accurate, up-to-date, and complete, but no guarantee is made to that effect. Drug information contained herein may be time sensitive. Multum information has been compiled for use by healthcare practitioners and consumers in the United States and therefore Multum does not warrant that uses outside of the United States are appropriate, unless specifically indicated otherwise. Multum's drug information does not endorse drugs, diagnose patients or recommend therapy. Multum's drug information is an informational resource designed to assist licensed healthcare practitioners in caring for their patients and/or to serve consumers viewing this service as a supplement to, and not a substitute for, the expertise, skill, knowledge and judgment of healthcare practitioners. The absence of a warning for a given drug or drug combination in no way should be construed to indicate that the drug or drug combination is safe, effective or appropriate for any given patient. Multum does not assume any responsibility for any aspect of healthcare administered with the aid of information Multum provides. The information contained herein is not intended to cover all possible uses, directions, precautions, warnings, drug interactions, allergic reactions, or adverse effects. If you have questions about the drugs you are taking, check with your doctor, nurse or pharmacist. 

Copyright 1996-2003 Cerner Multum, Inc. Version: 1.02. Revision date: 2/13/04. 






Prepared by: (Name)

(Date)
